
 

Approve Deny Signatures Date 

✓   
Ryan C. Decker, P.E. / Environmental Engineer 

May 7, 2024 

X  
Michael E. Fifth, P.E. / Environmental Engineer Manager 

May 10, 2024 

 

Southwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0253359 

Facility Type Industrial APS ID 929776 

Major / Minor Major Authorization ID 1360452 

a 
Applicant and Facility Information 

a 

Applicant Name 
Cambria Somerset Authority (Joint 
Client) 

 
Facility Name Cambria Somerset Authority 

 

Applicant Address 227 Franklin Street, Suite 306   Facility Address 227 Franklin Street Suite 306   

 Johnstown, PA 15901-1916   Johnstown, PA 15901-1829  

Applicant Contact Richard S. Ames, Operations Manager  Facility Contact ***same as applicant***  

Applicant Phone (814) 532-8851  Facility Phone ***same as applicant***  

Applicant Email csa@cambriasomersetwater.com  Facility Email ***same as applicant***  

Client ID 332350  Site ID 271597  

SIC Code 4941  Municipality City of Johnstown  

SIC Description Trans. & Utilities - Water Supply  County Cambria  

  
Co-Applicant Name CPV Fairview, LLC  Facility Name CPV Fairview Energy Center  

Co-Applicant Address 1 North Lexington Avenue, Suite 1400  Facility Address 2862 William Penn Avenue  

 White Plains, NY 10601-1724   Johnstown, PA 15909-3628  

Co-Applicant Contact Shawn Simmers, P.E.  Facility Contact ***same as co-applicant***  

Co-Applicant Phone (814) 924-0338  Facility Phone  ***same as co-applicant***  

Co-Applicant Email ssimmers@cpvfairview.com  Facility Email ***same as co-applicant***  

  
Date Application Received June 29, 2021  EPA Waived? No  

Date Application Accepted July 12, 2021  If No, Reason Major Facility  

  
Purpose of Application NPDES permit renewal for excess raw water withdrawn from reservoirs and industrial waste.  

a 

 

Summary of Review 

On June 29, 2021, on behalf of Cambria Somerset Authority (CSA) and CPV Fairview, LLC (CPV), L.R. Kimball submitted an 
application to renew NPDES Permit PA0253359 for discharges of excess raw water (blow-off) from CSA’s raw water 
distribution system and treated process wastewater (“reclaim water”) from the CPV Fairview Energy Center, which receives 
water from CSA’s raw water distribution system and discharges reclaim water back into that system either for reuse by CSA’s 
customers or for discharge through a CSA outfall in combination with CSA’s excess raw water. 
 
The previous permit expired on December 31, 2021 with an application due date of July 4, 2021.  Since the application was 
received before July 4, 2021 the application was timely and the terms and conditions of the permit were administratively 
extended past the expiration date. 
 
Cambria Somerset Authority 
 
CSA is the owner and operator of five dams in Cambria and Somerset Counties and the associated piping and appurtenances 
necessary to provide raw water from intake structures at those dams to various locations within the region.  The original 
purpose of the dams was to provide raw water to a series of steel mills and associated shops located in Johnstown and the 

mailto:csa@cambriasomersetwater.com
mailto:ssimmers@cpvfairview.com


NPDES Permit Fact Sheet NPDES Permit No. PA0253359 
Cambria Somerset Authority (Joint Client)  
 

2 

Summary of Review 

surrounding area.  To provide maximum flexibility to those industrial facilities, the five dams were connected by an extensive 
piping network so that water from any of the five dams could be directed to multiple locations in the region with numerous 
piping interconnections available to assure that the demand of each facility could be maintained under different working 
scenarios (see p.9 of this Fact Sheet for an overview map of the system).  The five dams are the Quemahoning, Hinckston 
Run, Border, South Fork, and Wilmore.  The Quemahoning, Hinckston Run, and Wilmore dams impound water in reservoirs 
while the Border and South Fork dams are run-of-river dams.  Following the closure of the steel mills in the 1990s, CSA was 
formed to continue to operate the dams and raw water distribution system for industrial, commercial, and potable water users 
in Cambria and Somerset Counties while also providing recreational opportunities for the region.  CSA continues to use multiple 
crossover connections in the piping network to maintain water supply flexibility including multiple crossover connections 
between the Quemahoning and Border pipelines, and a complex interconnection with the Hinckston Run pipeline at two 
locations on the northwest side of Johnstown known as the Minersville and Davis Street Junctions.  The dams and intakes are 
described in more detail later in this Fact Sheet based on summaries provided by L.R. Kimball. 
 
The NPDES permit currently authorizes discharges from three outfalls:  001, 002, and 003.  Outfall 001 discharges excess raw 
water (blow-off) from the Quemahoning Reservoir, the Hinckston Run Reservoir, and/or the Border Dam, and reclaim water 
received from the CPV Fairview Energy Center.  Outfall 001 was modified in 2019 to relocate the discharge pipe from its 
previous location on Hinckston Run—approximately 170 feet upstream of the mouth of Hinckston Run—to the Conemaugh 
River.  The new discharge pipeline is a 12” diameter pipe secured to the masonry wall of the Hinckston Run stream channel 
and extending out to the concrete apron at the mouth of Hinckston Run.  The discharge point is at the edge of the FEMA 
floodway boundary and the U.S. Army Corps of Engineers’ property. 
 
Outfall 002 is the alternative discharge point for Outfall 001’s effluent and discharges to a culverted section of Peggys Run 
about 800 feet upstream of the mouth of Peggys Run.  Peggys Run empties into the Little Conemaugh River. 
 
When Outfall 001 was relocated in 2019, the old Outfall 001 outlet pipe was re-designated as Outfall 003.  Outfall 003 is used 
for conservation releases from the Hinckston Run Reservoir to maintain flow in the Hinckston Run stream channel.  Although, 
the Hinckston Run water supply pipeline bypasses most of Hinckston Run between the dam and Outfall 003.  Designated uses 
of Hinckston Run downstream of the dam are impaired by mine drainage and a ferromanganese slag dump. 
 
CSA was issued an NPDES permit on August 15, 2007 in accordance with DEP’s “Policy for Permitting Surface Water 
Diversions” [Doc. No. 386-2000-019, March 1, 1998], which requires, among other things, water diversions and inter-basin 
transfers from one water body to another water body to be permitted by an NPDES permit.  CSA submitted a renewal 
application for that permit on February 8, 2012, which was not acted upon by DEP.  On April 27, 2016, CSA submitted another 
application to renew the permit, which replaced the previous application pending from 2012.  A permit issued based on the 
April 27, 2016 application was issued on December 21, 2016 and added CPV as a co-permittee.  The permit was amended 
on September 6, 2019 to allow the relocation of Outfall 001 and the reevaluation of Outfall 002’s water quality impacts at the 
Little Conemaugh River instead of Peggys Run because the lower section of Peggys Run is culverted and unlikely to support 
designated uses.  As stated above, the 2019 permit amendment also added Outfall 003 to the permit. 
 
CPV Fairview Energy Center 
 
The CPV Fairview Energy Center (CPV Fairview) is a 1,050-megawatt 2×1 natural gas combined-cycle electric power-
generating facility, located on an 86-acre property in Jackson Township, Cambria County along William Penn Highway (State 
Route 271) in the unincorporated village of Vinco.  CPV Fairview uses two high efficiency natural gas-fired combustion turbine 
electric generators (GE 7HA.02) coupled with two heat recovery steam generators (HRSGs) with duct firing.  The HRSGs 
produce steam to fuel one steam-driven electric generator.  Natural gas is supplied from the Enbridge Texas Eastern 
Transmission gas lines approximately one mile north of the site through a pipeline owned and maintained by CPV.  The facility 
operates continuously with three shifts and approximately 23 personnel.  The facility began commercial operation in December 
2019.  Before construction of CPV Fairview, the property was used for a salvage operation and a bulk petroleum product 
storage facility. 
 
CPV Fairview is supplied with potable water from the Jackson Township Water Authority from a water line along SR 271.  
Sewage from the facility is discharged to the Jackson Township–East Taylor Township Joint Sewage Authority (JETSA) 
collection system.  On September 10, 2015, DEP provided a letter to Jackson Township stating the CPV project is exempt 
from Act 537 Sewage Planning Approval. 
 
CPV Fairview is supplied with raw water by CSA from either the Quemahoning Reservoir or Hinckston Run Reservoir.  Raw 
water is pumped to a storage tank at CPV Fairview through a dedicated water supply line with two pump stations in series.  



NPDES Permit Fact Sheet NPDES Permit No. PA0253359 
Cambria Somerset Authority (Joint Client)  
 

3 

Summary of Review 

Both pump stations have similar configurations and head requirements.  Each pump station has three pumps with a maximum 
of two pumps operating at once.  Each pump has a capacity of about 2,800 gpm, so the maximum pumping capacity is 5,600 
gpm (8.064 MGD). The pumps only operate when the level in the storage tank indicates a demand.   CPV Fairview’s average 
water supply flow rate from CSA is about 4.0 MGD—about 94% of which is used for cooling.  Part of the remaining portion of 
the raw water supply is pre-treated with greensand filters to supply service water and the rest is pre-treated by reverse osmosis 
and electro-deionization/ion exchange to produce demineralized water for use in the HRSGs’ steam cycle. 
 
Service water media filter backwash, demineralizer pretreatment system backwash, demineralizer reject water, service water 
from facility drains, and steam cycle sample system drains combine in the low volume waste chamber of the Reclaim Water 
Treatment Plant Influent Collection Tank and flow over a weir into the main chamber of the tank to combine with cooling tower 
blowdown for further treatment.  Before flowing into the low volume waste chamber, service water from facility drains is 
pretreated with one of two oil/water separators.  Treatment for low volume waste sources and cooling tower blowdown include 
a 30,000-gallon reaction tank for coagulant and organosulfide additions; a 9,545-gallon Reclaimed Water Flash 
Mix/Flocculation Tank; a 1,986-gpm Reclaimed Water Lamella Clarifier/Thickener; four 662-gpm Reclaimed Water Greensand 
Filters; and a Reclaimed Water Clearwell Tank.  Sodium hypochlorite is added before the greensand filters to assist with 
catalytic oxidation and sodium bisulfite is added downstream of the greensand filters to dechlorinate water entering the 
clearwell.  Two 1,650-gpm submersible pumps send treated effluent (reclaim water) back into CSA’s distribution system. 
 
Effluent from CPV Fairview is regulated by 40 CFR Part 423 – Steam Electric Power Generating Point Source Category Effluent 
Limitations Guidelines.  The overflow weir in the Reclaim Water Treatment Plant Influent Collection Tank is identified as Internal 
Monitoring Point (IMP) 201 and is subject to effluent limits for low volume waste sources from 40 CFR Part 423.  Cooling tower 
blowdown is subject to limits from 40 CFR Part 423 at IMP 301 located before the blowdown mixes with low volume waste 
sources in the main chamber of the Reclaim Water Treatment Plant Influent Collection Tank.  The discharge from the 
Reclaimed Water Clearwell Tank is regulated as IMP 101 and is subject to limits that are not appropriately imposed at the 
other IMPs. 
 
Discharges of storm water associated with industrial activities from CPV Fairview are regulated by PAG-03 General Permit 
No. PAG036258, which was issued to CPV on August 2, 2019 (not as a co-permittee with CSA).  CPV Fairview’s coverage for 
industrial storm water discharges under PAG036258 was renewed on August 28, 2023. 
 
Cooling Water Intake Structures 
 
This permit renewal imposes requirements pertaining to CSA’s cooling water intake structures in accordance with section 
316(b) of the Clean Water Act (33 U.S.C. § 1326(b)), which requires that the location, design, construction, and capacity of 
cooling water intake structures reflect the best technology available (BTA) for minimizing adverse environmental impact. 
 
Based on regulations implementing section 316(b) for existing facilities (40 CFR part 125, Subpart J) and the characteristics 
of CSA’s intakes, CSA is not subject to the specific requirements listed in 40 CFR §§ 125.94 through 125.99.  Therefore, 
pursuant to 40 CFR § 125.90(b), CSA must meet BTA requirements under section 316(b) of the CWA established by the 
Director on a case-by-case, best professional judgment (BPJ) basis. 
 
In accordance with DEP’s “Standard Operating Procedure (SOP) for Clean Water Program, Establishing Best Technology 
Available (BTA) Using Best Professional Judgement (BPJ) for Cooling Water Intake Structures at Existing NPDES Facilities” 
[SOP No. BCW-PMT-038, 12/7/2021], the permit identifies the operation of a closed-cycle recirculating system (by Ebensburg 
Power Company) as BTA for impingement and entrainment control at the Wilmore intake.  The permit also requires CSA to 
make BTA selections for the Quemahoning, Hinckston Run, and Border intakes and to develop the information necessary to 
justify those selections for impingement and entrainment compliance. 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0253359 
Cambria Somerset Authority (Joint Client)  
 

4 

Discharge, Receiving Waters and Water Supply Information 

 
 Outfall No. 001  Design Flow (MGD) 3.80 (avg.); 10.28 (max)  

 Latitude 40° 20' 27.0"  Longitude -78° 55' 50.0"  

 Quad Name Hooversville  Quad Code 1714  

 Wastewater Description: 
Excess raw water (blow-off) from Hinckston Run, Quemahoning Reservoir, or Border 
Dam and reclaim water received from the CPV Fairview Energy Center  

 

 Receiving Waters Conemaugh River (WWF)  Stream Code 43832  

 NHD Com ID 123720376  RMI 51.78  

 Drainage Area 675 sq. mi.  Yield (cfs/mi2) 0.097  

 Q7-10 Flow (cfs) 65.3  Q7-10 Basis USGS StreamStats  

 Elevation (ft) 1,134  Slope (ft/ft) 0.001  

 Watershed No. 18-D  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Not Assessed  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status Final  Name 
Kiskiminetas-Conemaugh River 
Watersheds TMDL  

 

 Nearest Downstream Public Water Supply Intake Buffalo Township Municipal Authority – Freeport  

 PWS ID 5030019  PWS Withdrawal (MGD) 1.25 (capacity & safe yield)  

 PWS Waters Allegheny River   Flow at Intake (cfs) 2,250  

 PWS RMI 29.6  Distance from Outfall (mi) 80 (approx.)  

a 

 

 
Image Source and Date:  Google Earth Pro; September 2023.  Annotations by DEP.

Outfall 001 
 

Conemaugh River 
 

Mouth of Hinckston Run 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0253359 
Cambria Somerset Authority (Joint Client)  
 

5 

Discharge, Receiving Waters and Water Supply Information 

 
 Internal Monitoring Point 101  Design Flow (MGD) 1.19 (avg.); 6.66 (max)  

    

 Wastewater Description: 
Treated effluent from the Reclaim Water Treatment Plant including low volume waste 
sources monitored at IMP 201 and cooling tower blowdown monitored at IMP 301  

a 

 

Discharge, Receiving Waters and Water Supply Information 

 
 Internal Monitoring Point 201  Design Flow (MGD) 0.180 (avg.); 0.355 (max)  

    

 Wastewater Description: 

Low volume waste sources directed to the Reclaim Water Treatment Plant; sources 
include demineralizer backwash water, reverse osmosis reject water, greensand filter 
backwash water, water from plant drains pretreated in oil/water separators, and filter 
press filtrate and flush water  

a 

 

Discharge, Receiving Waters and Water Supply Information 

 
 Internal Monitoring Point 301  Design Flow (MGD) 1.03 (avg.); 2.22 (max)  

    
 Wastewater Description: Cooling tower blowdown directed to the Reclaim Water Treatment Plant  

a 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0253359 
Cambria Somerset Authority (Joint Client)  
 

6 

Discharge, Receiving Waters and Water Supply Information 

 
 Outfall No. 002  Design Flow (MGD) 4.24 (avg.); 10.84 (max)  

 Latitude 40° 20’ 29.0”  Longitude -78° 53’ 17.0”  

 Quad Name Hooversville  Quad Code 1714  

 Wastewater Description: 

Excess raw water (blow-off) from Quemahoning Reservoir or Border Dam, excess raw 
water (blow-off) from the Hinckston Run Dam, and reclaim water received from the CPV 
Fairview Energy Center  

 

 Receiving Waters Peggys Run (WWF)  Stream Code 45817  

 NHD Com ID 134395974  RMI 0.15  

 Drainage Area 1.35 sq. mi.  Yield (cfs/mi2) 0.07  

 Q7-10 Flow (cfs) 0.1  Q7-10 Basis USGS StreamStats  

 Elevation (ft) 1,210  Slope (ft/ft) 0.074  

 Watershed No. 18-E  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status Final  Name 
Kiskiminetas-Conemaugh River 
Watersheds TMDL  

 

 PWS ID 5030019  PWS Withdrawal (MGD) 1.25 (capacity & safe yield)  

 PWS Waters Allegheny River   Flow at Intake (cfs) 2,250  

 PWS RMI 29.6  Distance from Outfall (mi) 83 (6pprox..)  

a 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0253359 
Cambria Somerset Authority (Joint Client)  
 

7 

Discharge, Receiving Waters and Water Supply Information 

 
 Outfall No. 003  Design Flow (MGD) 7.42 (avg.); 11.96 (max)  

 Latitude 40° 20' 27.5"  Longitude -78° 55' 27"  

 Quad Name Hooversville  Quad Code 1714  

 Wastewater Description: 
Conservation release from the Hinckston Run Dam and raw water blow-off from the 
Hinckston Run Reservoir or the Quemahoning Reservoir  

 

 Receiving Waters Hinckston Run (WWF)  Stream Code 45058  

 NHD Com ID 123720208  RMI 0.02  

 Drainage Area 4.27 sq. mi.  Yield (cfs/mi2) 0.070  

 Q7-10 Flow (cfs) 0.3  Q7-10 Basis USGS StreamStats  

 Elevation (ft) 1,161  Slope (ft/ft) 0.001  

 Watershed No. 18-D  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired (aquatic life)  

 Cause(s) of Impairment Metals, siltation  

 Source(s) of Impairment Acid mine drainage  

 TMDL Status Final  Name 
Kiskiminetas-Conemaugh River 
Watersheds TMDL  

 

 PWS ID 5030019  PWS Withdrawal (MGD) 1.25 (capacity & safe yield)  

 PWS Waters Allegheny River   Flow at Intake (cfs) 2,250  

 PWS RMI 29.6  Distance from Outfall (mi) 80 (approx.)  

a 

 

 
Image Source and Date: Google Maps Street View, October 2022.  Annotations by DEP.

Outfall 003 
 

Pipeline to 
Outfall 001 

 

Hinckston Run 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0253359 
Cambria Somerset Authority (Joint Client)  
 

8 

Cambria Somerset Authority 

 

Image Source and Date: Google Earth Pro; September 9, 2022.  Annotations by DEP.

N 

Quemahoning Supply Pipeline 

Wilmore Supply Pipeline 

Hinckston Run Supply Pipeline 

Border Supply Pipeline 

South Fork Supply Pipeline 



NPDES Permit Fact Sheet NPDES Permit No. PA0253359 
Cambria Somerset Authority (Joint Client)  
 

9 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0253359 
Cambria Somerset Authority (Joint Client)  
 

10 

CPV Fairview Energy Center 

 

Image Source and Date: Google Earth Pro; March 28, 2024.  Annotations by DEP.

N 



NPDES Permit Fact Sheet NPDES Permit No. PA0253359 
Cambria Somerset Authority (Joint Client)  
 

11 



NPDES Permit Fact Sheet NPDES Permit No. PA0253359 
Cambria Somerset Authority (Joint Client)  
 

12 

Treatment Facility Summary 

 
Treatment Facility: CPV Fairview – Industrial Waste Treatment Facilities 
 

WQM Permit No. Issuance Date Purpose 

1117201 March 2, 2018 

Permit issued to CPV Fairview LLC by the Pennsylvania Department of 
Environmental Protection for portions of a Raw Water Treatment System 
including one 4,000-gallon filter backwash collection sump, one 1,420-gallon 
filter backwash flash mix/flocculation tank, and one 225-gpm filter backwash 
lamella clarifier/thickener; and for a Reclaimed Water Treatment System 
including one 270-gpm oil/water separator (8,050-gallon separation 
chamber), one 300 gpm oil/water separator (3,000-gallon separation 
chamber), one 7,500-gallon low volume waste tank, one 32,000-gallon 
reclaimed water collection tank, one 30,000-gallon reaction tank, one 9,545-
gallon reclaimed water flash mix/flocculation tank, one 1,986-gpm reclaimed 
water lamella clarifier/thickener, one 7,000-gallon reclaimed water 
greensand filter pump suction tank, four 662-gpm reclaimed water greensand 
filters (with option to operate as multimedia pressure filters), one 50,000 
clearwell tank, and one plate-and-frame sludge filter press 

 

Waste Type Degree of Treatment Process Type Disinfection 
Avg Annual 
Flow (MGD) 

Industrial Tertiary 

Oil/water separation, equalization, flash 
mixing, flocculation, clarification/ 
thickening, filtration, and settling N/A 1.034 

a Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

2.86 N/A N/A N/A N/A 

 
CSA does not operate any water or wastewater treatment systems. 



NPDES Permit Fact Sheet NPDES Permit No. PA0253359 
Cambria Somerset Authority (Joint Client)  
 

13 

Compliance History 

 
DMR Data for Outfall 001 (from February 1, 2023 to January 31, 2024) 
 

Parameter JAN-24 DEC-23 NOV-23 OCT-23 SEP-23 AUG-23 JUL-23 JUN-23 MAY-23 APR-23 MAR-23 FEB-23 

             Flow (MGD) 
Average Monthly 1.12 0.692 0.348 0.135 0.893 1.670 2.25 1.852 2.22 1.193 1.154 1.147 

Flow (MGD) 
Daily Maximum 1.19 1.142 0.704 1.040 1.686 1.959 4.05 2.130 4.36 1.366 1.287 1.358 

pH (S.U.) 
Instantaneous 
Minimum 8.04 8.05 8.04 7.47 7.62 7.71 7.39 7.49 7.42 8.02 7.81 8.01 

pH (S.U.) 
Instantaneous 
Maximum 8.20 8.29 8.19 7.98 8.21 7.92 7.66 7.99 7.91 8.18 7.97 8.17 

TSS (mg/L) 
Average Monthly 1.0 4.7 5.3 3.8 2.8 1.3 5.6 1.3 1.4 4.3 1.3 1.5 

TSS (mg/L) 
Daily Maximum 1.0 12.0 10.0 6.0 6.0 2.0 22.0 2.0 2.0 6.0 2.0 2.0 

Total Dissolved Solids 
(mg/L) 
Average Monthly 790.0 768.7 694.5 428.8 728 580.5 284.8 453 272.0 552.0 429.0 570.0 

Total Dissolved Solids 
(mg/L) 
Daily Maximum 842.0 920.0 812.0 770.0 916 668.0 434.0 646 466.0 688.0 578.0 624.0 

Total Aluminum 
(lbs/day) 
Average Monthly 0.51 0.88 0.10 0.01 0.41 0.52 5.65 0.31 0.70 1.57 1.63 1.99 

Total Aluminum 
(lbs/day) 
Daily Maximum 0.98 2.44 0.36 0.01 0.76 0.92 24.95 0.54 1.22 2.25 2.90 4.88 

Total Aluminum 
(mg/L) 
Average Monthly 0.06 0.17 0.23 0.19 0.06 0.05 0.20 0.05 0.05 0.25 0.23 0.23 

Total Aluminum 
(mg/L) 
Daily Maximum 0.10 0.40 0.50 0.40 0.10 0.05 0.80 0.05 0.05 0.40 0.30 0.30 

Total Copper (ug/L) 
Average Monthly 6.3 6.1 8.2 5.1 6.1 4.9 2.9 3.1 1.8 4.2 2.9 5.0 

Total Copper (ug/L) 
Daily Maximum 8.2 7.3 8.9 7.8 7.5 6.3 4.1 4.6 3.4 5.7 3.3 5.3 

Total Iron (lbs/day) 
Average Monthly 2.72 1.97 0.46 0.02 1.58 1.32 11.81 0.96 2.51 3.92 3.14 4.56 

Total Iron (lbs/day) 
Daily Maximum 3.74 5.11 1.80 0.03 3.42 2.58 49.91 1.93 4.63 5.05 5.95 9.76 



NPDES Permit Fact Sheet NPDES Permit No. PA0253359 
Cambria Somerset Authority (Joint Client)  
 

14 

Parameter JAN-24 DEC-23 NOV-23 OCT-23 SEP-23 AUG-23 JUL-23 JUN-23 MAY-23 APR-23 MAR-23 FEB-23 

Total Iron (mg/L) 
Average Monthly 0.32 0.42 0.49 0.62 0.24 0.12 0.43 0.16 0.17 0.55 0.44 0.56 

Total Iron (mg/L) 
Daily Maximum 0.38 0.84 0.82 1.29 0.45 0.14 1.60 0.22 0.24 0.74 0.50 0.64 

Total Manganese 
(lbs/day) 
Average Monthly 0.27 0.66 0.16 0.01 0.61 0.31 16.54 0.33 1.21 0.69 0.34 0.54 

Total Manganese 
(lbs/day) 
Daily Maximum 0.39 1.89 0.65 0.01 1.67 0.55 80.47 0.54 2.92 1.22 0.69 1.14 

Total Manganese 
(mg/L) 
Average Monthly 0.03 0.12 0.13 0.23 0.09 0.03 0.54 0.05 0.07 0.08 0.05 0.07 

Total Manganese 
(mg/L) 
Daily Maximum 0.04 0.31 0.26 0.48 0.22 0.03 2.58 0.06 0.12 0.11 0.05 0.07 

Sulfate (mg/L) 
Average Monthly 338.6 320.3 245.8 172.6 289.3 239.8 108.8 174.4 105.2 203.3 158.8 239.0 

Sulfate (mg/L) 
Daily Maximum 372.0 411.0 278.0 322.0 386.0 288.0 173.0 249.0 194.0 247.0 225.0 251.0 

Chloride (mg/L) 
Average Monthly 86.5 79.8 96.1 60.6 86.1 59.4 31.2 56.5 40.0 70.3 59.4 77.8 

Chloride (mg/L) 
Daily Maximum 92.1 88.4 150.0 122.0 108.0 69.8 48.3 83.1 78.8 84.4 82.7 81.4 

Bromide (mg/L) 
Average Monthly 0.1 0.1 0.1 0.1 0.1 0.1 0.1 0.1 0.1 0.1 0.1 0.1 

Bromide (mg/L) 
Daily Maximum 0.1 0.1 0.1 0.1 0.1 0.1 0.1 0.1 0.1 0.1 0.1 0.1 

 
 
DMR Data for Outfall 002 (from February 1, 2023 to January 31, 2024) 
 

Parameter JAN-24 DEC-23 NOV-23 OCT-23 SEP-23 AUG-23 JUL-23 JUN-23 MAY-23 APR-23 MAR-23 FEB-23 

             Flow (MGD) 
Average Monthly 0.673 0.720  0.605 0.565 0.578 0.12   1.005 2.298 3.204 

Flow (MGD) 
Daily Maximum 0.683 2.979  7.479 2.954 1.522 0.64   1.684 3.196 3.226 

pH (S.U.) 
Instantaneous 
Minimum 7.57 7.59  7.25 7.17 7.28 7.32   7.56 7.45 7.53 

pH (S.U.) 
Instantaneous 
Maximum 7.79 7.81  7.25 7.72 7.59 7.60   7.58 7.61 7.66 

TSS (mg/L) 
Average Monthly 2.6 2.0  4.0 1.3 1.0 1.0   2.0 1.3 1.3 



NPDES Permit Fact Sheet NPDES Permit No. PA0253359 
Cambria Somerset Authority (Joint Client)  
 

15 

Parameter JAN-24 DEC-23 NOV-23 OCT-23 SEP-23 AUG-23 JUL-23 JUN-23 MAY-23 APR-23 MAR-23 FEB-23 

TSS (mg/L) 
Daily Maximum 9.0 4.0  4.0 2.0 1.0 1.0   3.0 2.0 2.0 

Total Dissolved Solids 
(mg/L) 
Average Monthly 137.2 140.5  128.0 130.0 133.0 133.0   110.7 131.3 121.5 

Total Dissolved Solids 
(mg/L) 
Daily Maximum 156.0 146.0  128.0 134.0 146.0 152.0   124.0 140.0 134.0 

Total Aluminum 
(lbs/day) 
Average Monthly 0.54 0.71  3.05 1.37 1.05 0.30   1.45 1.33 1.96 

Total Aluminum 
(lbs/day) 
Daily Maximum 1.28 1.81  3.05 3.22 3.16 0.33   2.35 2.94 2.56 

Total Aluminum 
(mg/L) 
Average Monthly 0.05 0.05  0.05 0.05 0.05 0.05   0.12 0.08 0.08 

Total Aluminum 
(mg/L) 
Daily Maximum 0.05 0.05  0.05 0.05 0.05 0.05   0.20 0.10 0.10 

Total Copper (ug/L) 
Average Monthly 0.5 0.5  1.4 0.8 0.9 0.9   0.9 0.5 0.6 

Total Copper (ug/L) 
Daily Maximum 0.5 0.5  1.4 1.2 1.3 1.3   1.1 0.5 1.2 

Total Iron (lbs/day) 
Average Monthly 1.36 2.88  9.16 0.65 0.61 1.01   2.70 5.75 5.38 

Total Iron (lbs/day) 
Daily Maximum 4.37 6.88  9.16 1.33 0.60 1.38   3.17 6.16 6.15 

Total Iron (mg/L) 
Average Monthly 0.10 0.19  0.15 0.05 0.09 0.17   0.22 0.21 0.20 

Total Iron (mg/L) 
Daily Maximum 0.17 0.29  0.15 0.06 0.12 0.21   0.23 0.21 0.22 

Total Manganese 
(lbs/day) 
Average Monthly 0.27 1.09  14.65 0.47 0.26 0.44   0.88 1.48 1.20 

Total Manganese 
(lbs/day) 